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TAIWAN WAX COMPANY, LTD.
AABRBEIEEFERL—R

NO. 1, ZHONG ZHENG RD., MINSYONG INDUSTRIAL PARK, CHIAYI 62146, TAIWAN, R. O. C.

RFRZM A D PHRBPTIRPERHER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

#H%B® (Sample Submitted By) : &AM A MRS (TAIWAN WAX COMPANY, LTD.)
#& 5% % #% (Sample Description) : FULLY REFINED PARAFFIN WAXES (#5IR7%G #%)

LR HE(Style/Item No.) : 120F/125F/130F/130S/132F/135F/135S/138F/140F/EC140/EP140/141S/145F/150F/
155F/156F/165F

ya 4 8 #] (Sample Receiving Date) : 2014/03/12

)X A K] (Testing Period) : 2014/03/12 TO 2014/03/19

)3 E K (Test Requested) : RIEEF BEK, 5#RoHS 2011/65/EU Annex 11 1544745, 45, K, S84, $2mX,
% %W K& 8] 3. (As specified by client, with reference to RoHS Directive
2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs

contents in the submitted sample.)

M) 3EF 7% (Test Method) s #HATFT—H (Please refer to next pages).

W)X & K (Test Results) C # A TFT—1& (Please refer to next pages).

43 (Conclusion) : WRIEEP RS, £43, 585, R, ~E&, LMK, 5L Xmen XL 254
RoHS—‘f%/:‘p\ZOOZ/QS/ECéQi%#8$2011/65/EU2£—2ﬁ (Based on the performed tests on
submitted samples, the test result(s) of Cadmium, Lead, Mercury, Cr(VI), PBBs,
PBDEs comply with the limits as set by RoHS Directive 2011/65/EU Annex II;
recasting 2002/95/EC.)

Signed
SGS TAIWA
Chemical Laboratory — Taipei
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3K K (Test Results)

i8] 2X #R 1% (PART NAME)No.1 . @&k (WHITE LUMP)

M RA B L 794 oy % gl il
(Test Items) (Unit) (Method) WAL | (Result) Fl-ﬁ
(MDL) No.1 (Limit)
4% / Cadmium (Cd) mg/kg |4 #IEC 62321-5: 20137% 3, VAR JE A A 2 n.d. 100
TRR TR AFZBERA . / Vith
4% / Lead (Pb) mg/kg |reference to IEC 62321-5: 2013 and 2 n.d. 1000
performed by ICP-AES.
& / Mercury (Hg) mg/kg |%FIEC 62321-4: 2013% 3, VARJEIBA 2 n.d. 1000
TRR TR AEBARA. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.
><1&4% / Hexavalent Chromium mg/kg |%FIEC 62321: 2008% 3, VAUV-VISHA]. 2 n.d. 1000
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.
$iaM¥4-F / Sun of PBBs mg/kg - n.d. 1000
— & B X / Monobromobiphenyl mg/kg 5 n.d. ~
—&H>X / Dibromobiphenyl mg/kg 5 n.d. -
Zi&BK / Tribromobiphenyl mg/kg 5 n.d. =
WRHK / Tetrabromobiphenyl mg/kg [£#1BC 62321: 2008F 3%, RAMEBM/E 5 n.d. =
FH &K / Pentabromobiphenyl mg/kg |FEMEARM. / With reference to IEC 5 n.d. -
SR HBE K / Hexabromobiphenyl mg/kg [62321: 2008 and performed by GC/MS. 5 n.d. =
2B K / Heptabromobiphenyl mg/kg 5 n.d. -
ANLHEK / Octabromobiphenyl mg/kg 5 n.d. =
i B K / Nonabromobiphenyl mg/kg 5 n.d. -
+ &8t KX / Decabromobiphenyl mg/kg 5 n.d. =
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$%#5(No.) : CE/2014/32751 8 #](Date) : 2014/03/19 B $# (Page): 3 of 6

A B %4 7 5% ey e B

(Test Items) (Unit) (Method) (MDL) Yool (Limit)

$ &M Xsk 4 / Sum of PBDEs mg/kg - n.d. 1000
— % X8& / Monobromodiphenyl ether | mg/kg 5 n.d. -
— %Wt K& / Dibromodiphenyl ether mg/kg 5 n.d. -
ZAW K& / Tribromodiphenyl ether mg/kg 5 n.d. -
V9L M KAk / Tetrabromodiphenyl ether mg/kg %%‘IEC 62321: 20083k, RAMBY /Y 5 n.d. -
£ LW KA / Pentabromodiphenyl ether| mg/kg |3#{%#88). / With reference to IEC 5 n:d. =
W K& / Hexabromodiphenyl ether | mg/kg |62321: 2008 and performed by GC/MS. 5 ind. =
% Bt R& / Heptabromodiphenyl ether| mg/kg 5 n.d. -
Nk B K& / Octabromodiphenyl ether mg/kg 5 n.d. -
HiLHEREE / Nonabromodiphenyl ether mg/kg 5 n.d. -
+ 4% X8 / Decabromodiphenyl ether mg/kg 5 n.d. -

iz (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (FKiR)
3. MDL = Method Detection Limit (7 7&48:8)4&R{E)
4. "-" = Not Regulated (EAIEAE)
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TAIWAN WAX COMPANY, LTD.
EAURMIER PER—RK
NO. 1, ZHONG ZHENG RD., MINSYONG INDUSTRIAL PARK, CHIAYI 62146, TAIWAN, R. O. C.
1) RIERT YA B Z M DT T 2EB - (SRR T %R ) /These samples were
dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) #EAER : #H%1% / Name of the person who made measurement: Climbgreat Yang
3) MR AFA kAR [/ Name of the person in charge of measurement: Troy Chang
r H# -~ % i1k % / Cutting - Preparation
r Xtk o EE / Sample Measurement }
{4 Cr
4% Pb ~ 45 Cd #& Hg or
\ 4 v v (Note*)

RIET Rl A% 5 6 A K Mo R il 6 B8 AT AL (dm T A&
P+ ) / Acid digestion by suitable acid depended on

B 85/ B/ R ER 6 RO A
Microwave digestion with HNOs/HCI/HF

v

different sample material (as below table) 1

#7% / Filtration |_l

—

ﬁm / Solution |

I #%:% /Residue J

v

Ao il ¥ H{cik /Add
appropriate amount of
digestion reagent

v

Hoh £ il F B K AT HALE
H / Heat to appropriate
temperature to extract

1) #iEaksk /Alkali Fusion

v

2) ®@#;EA% /HCl to dissolve

| & RA% S TR T 44 R4k | ICP-AES l

v

Atk i®Ek s [ Cool,
filter digestate through filter

v

AR EHBE /Add
diphenyl-carbazide for
color development

v

RESNE-T R AR &
Mtk iA R 7L 540 nm # R
4 & / measure the
absorbance at 540 nm by

UV-VIS

thsb#H / Sample Material iH LBk & 8 #a / Digestion Acid

A, 4, 48, B4/ Eok, WEg, BEk, AR, 4RK/

Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H20,

# 3% | Glass w8, 8 f\sk /HNOo/HF

&, %, b8, MK / Xk /Aqua regia

Gold, platinum, palladium, ceramic

4 / Silver # 8 /HNO;

ﬂﬂ / Plastic BB, *’L’ky #i&. g / H2304. HzOz. HNOg, HCI

it 46, / Others o nidi % 693 H £ £ 454 /Added appropriate
reagent to total digestion

Note**:(1) 4t # 3k & b # # o N M 1L Aok £ 90~95°C 3 Jx. / For non-metallic material, add alkaline digestion reagent and heat
to 90~957C.
(2) 4t# 2 B A Ao N7k > Jo o E 3 B3 5. / For metallic material, add pure water and heat to boiling.
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34ME/ 3 AWM ES ST AER | PBB/PBDE analytical FLOW CHART
B X AE : 3%5# / Name of the person who made measurement: Roman Wong
B A A A - 5k # [ Name of the person in charge of measurement: Troy Chang
KA FHA2ZF | First testing process ————
R M 425 / Optional screen process ssssssu:
#3242 &+ | Confirmation process = » = «p

Sample / #&
v
Sample pretreatment / 1% 77 & 52

L Screen analysis / 71 # 2 #7 I H
llllllllIIIIIIllllll£IlIll..I.lIlllIlIl..‘

Sample extraction # & % 5/
Soxhlet method % X B

[}
v

Concentrate/Dilute Extracted solution
EIRER R GBI FE

[ Filter / ;mm;zg |

[
v

| Analysis by GOMS / suin i #i sk hadt |

1
v

l Issue Report #3474k % J
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*RAVRAFART  MATATRRNIMAS/ @, *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2014/32751

** A LER (End of Report) **

ions.
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